



LABORATORY TEST REPORT

Form / Format No : 32

Page 1 of 2

Issued To : Corrocontrol packsys pvt.ltd Plot No:- C-2,M.I.D.C.Gokul Shirgaon,Kolhapur-416234,Maharashtr a,416234 Kind Attn : --	Test Report No	100/10-2324/2520
	Date	31 Oct 2023
	Date of Start of Test	13 Oct 2023
	Date of Completion of Test	31 Oct 2023
	Customer Ref.No	Covering Letter
	Ref. Date	13 Oct 2023
	Sampling Plan	Sampling done by the party
Sample Description : One set (15 Nos.) of Samples of set be Anti Rust Bags		

Test Results

Sr No.	Test	Unit	Requirement	Results Obtained	Tested as per	Remarks
1				Yellow Printed Bags		
1.1	Salt spray test (For 72 hrs)	Nil		No corrussion was observed	ASTM B 117	ok
1.2	Tear Resistance (Avg.)(D1/D2)	gf		(1499.24/860.0)	IS 2508:2016 RA 2022	ok
1.3	Tensile strength & Elongation (Avg.)(D1/D2)	kgf/cm ² & %		(216.68/180.99) & (1162.65/1271.70)	IS 2508:2016 RA 2022	ok
1.4	Vapour Inhibiting Ability Test (For 72 hrs)	-		No corrosion was observed at the end of test.	IS 6263 : 2018	ok
1.5	Water Vapour Transmission Rate (at 38°C & 90% R H) (Cell A/ Cell B)	g/m ² /day		1.70/1.83	ASTM F 1249	ok



Sachin .P.Adakane
TESTED BY



T M Mallik
ASST./DY./JT. DIRECTOR



Dr. Baburao Guduri
HEAD
LABORATORIES DIVISION

This report is for Private use only Not to be used for publicity or Litigation

Testing laboratories of Mumbai are certified by ISO 9001: 2015, NABL, BIS, Directorate General of Shipping and Directorate General of Civil Aviation, Govt. of India for specified tests.

Head Office:Plot E-2, Road No.*. MIDC Area, Andheri (East), Mumbai 400093

Tel:+91-22-2821 9803 / 6751 / 9469, 28391506, 28329623, 28254631,Fax:+91-22-28328178 / 28375302 Email: rdiip@iip-in.com, Website:



LABORATORY TEST REPORT

Test Report No. : 100/10-2324/2520

Form / Format No : 32


Date : 31 Oct 2023

Page 2 of 2

General Remarks

1. This test report cannot be reproduced except in full, without written approval of the laboratory. This is not applicable when part report is given due to failure of the machine or test in progress.
2. Sampling done by the party. The test samples are submitted by the client. The sample descriptions provided in the test report are based on declaration by the party.
3. This report pertains to the submitted samples only.

..... End of Test Report



Sachin .P. Adakane

TESTED BY



T M Mallik

ASST./DY./JT. DIRECTOR



Dr. Baburao Guduri

HEAD
LABORATORIES DIVISION

This report is for Private use only Not to be used for publicity or Litigation

Testing laboratories of Mumbai are certified by ISO 9001: 2015, NABL, BIS, Directorate General of Shipping and
Directorate General of Civil Aviation, Govt. of India for specified tests.

Head Office: Plot E-2, Road No. *. MIDC Area, Andheri (East), Mumbai 400093

Tel: +91-22-2821 9803 / 6751 / 9469, 28391506, 28329623, 28254631, Fax: +91-22-28328178 / 28375302 Email: rdiip@iip-in.com, Website: